

To: - To Whom It May Concern  
 From: - Quality Department – Aganang  
 Date: - 03 April 2017  
 Subject: - Results for Aganang – April 2017

Average test results for cement dispatched from Aganang Factory for the period 01/04/2017 to 30/04/2017

Certificate issued by: - Annah Manganye – Acting Quality Manager – Aganang Factory  
[amanganye@sepcem.co.za](mailto:amanganye@sepcem.co.za)

	CEM II/B-L 32,5N	SANS 50197 Requirements
MPa @ 7d	26.49	> 16 MPa
MPa @ 28d	36.51	> 32.5 MPa
SO <sub>3</sub> %	1.92	< 3.5 %
Limestone content %	29.53	21%-35%
I Set	190	> 75 minutes
Soundness	1.0	< 10 millimetres

All tests are performed in accordance with the requirements of the test methods as stipulated in the Cement Specification SANS 50197 or with inhouse methods for additional information.